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RI.C€RT. SPA
Via lede l  Lavoro ,  6 ,36030Monied i  Ma lo(V icenza)
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Acceptalion n' 5836 d€l 29-02-08

CLIENT: GEOPLAST S.P.A.
VIA MARTIRI DELLA LIBERTA'6i8
35010 GRANTORTO (PD)

OBJECT:

TYPE OF SAMPLE:

SAMPLE:

Factory product control

Molds for ventllated caawl space

Molds H60 base 7lx7'lcm

Factory in Grantorto (PD)

Executed by producer

1) Detemination of resistance
Al l .7 mod.)

from 14-0348 to 14-03-08

DELIVERY SAMPLES DATE: 2942.08

FACTORY:

SAMPLING:

TESTS:

TESTING DATE:

PHOTO SA[,IPLE:

to concentrated load (UNl 9730-3:1990 - D.M. 09/01/96
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TEST REPORT n'15098

RI.CERT. SPA
V aledel Lavoro, 6 - 160]0 Monte diMalo (VÌceiza)
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TEST 1): DETERMINATION OF RESISTANCE TO CONCENTRATED LOAD (UNl9730-3:1990 - D.M. 09/01/96 All. 7 mod.)

Acceptation n" 5836 del 29-02-08

The load was applied with a prismatic section 80x80 mm as requested by the client.
The loacl was applied at th€ conter of the upper face up to failure by rupture ofthe specimens.

Sample

KN

1 2,O

2

3 2 , 1

4 2,O

5

6

7 2,0

8 2.1

I

1 0 2,O

Monte di Malo, 17-03-08

This tes,l rcpÒft rcferc aniy to sanples tested only and nay not be repradu@.1 unless p.ior written perni$ion a f the labarclory.
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